
Administrative Package 
Cover Page  

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit) 

• English 
• Alternative Language (Spanish) 

3. Application materials 

 

 

Portada de Paquete 
Administrativo  

Este archivo contiene los siguientes documentos: 
1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 

propuesta 

• Inglés 
• Idioma alternativo (español) 

2. Primer aviso (NORI, por sus siglas en inglés) 

• Inglés 
• Idioma alternativo (español) 

3. Solicitud original 

 



TCEQ-20972 (08/31/2023)  Page 1 of 4 
[...]
Surface Area Required at Peak Flow Per Clarifier 333.3 ft
2

Surface Area Required for All Clarifiers at Peak Flow 333.3 ft
2

Proposed Surface Area Per Clarifier 1,963.5 ft
2

Total Proposed Surface Area for All Clarifiers 1,963.5 ft
2

Actual Design Surface Loading at Design Flow (QAVE) 50.9 gal/day/ft
2

Actual Design Surface Loading at Peak Flow (QPK) 203.7 gal/day/ft
2

SIDE WATER DEPTH - TCEQ 217.152 (g)

Side Water Depth For Clarifier Surface Area Greater Than 300 sqft. 10 ft

Side Water Depth For Clarifier Surface Area Equal To Or Less Than 300 sqft. 8 ft

Controlling Minimum Depth Requirement 10.0 ft

Proposed Clarifier Side Water Depth (Not Total Depth) 10.0 ft

Design Floor Slope (1:X) 12.0

Design Overall Depth (Including 1:12, sloped bottom) 12.1 ft

HYDRAULIC DETENTION TIME  - TCEQ  217.154 (c)(1)

TCEQ Min Detention Time (QAVE) 2.6 hours

Description

WASTEWATER CHARACTERISTICS

SECONDARY CLARIFIER

Z:\40003 (South Central Wastewater)\012 Sunshine Rd WWTP\ENG\WWTP DESIGN-sunshine-0.1MGD 1 of 2

0.10 MGD DESIGN CALCULATIONS



Description Value Unit

WASTEWATER CHARACTERISTICS

TCEQ Min Detention Time (QPK) 1.8 hours

Recycle Ratio at Design Flow (200 gpd/sf) Per Clarifier 0.39 MGD

Recycle Ratio at Peak Flow (400 gpd/sf) Per Clarifier 0.79 MGD

Flow per Clarifier for Hydraulic Detention Time @ Design Flow (w/ Recycle) 0.49 MGD

Flow per Clarifier for Hydraulic Detention Time @ Peak Flow (w/ Recycle) 1.19 MGD

Required Treatment Volume At Design Flow for Each Clarifier 7,135.8 ft
3

Required Treatment Volume At Peak Flow for Each Clarifier 11,885.7 ft
3

Proposed Treatment Volume for Each Clarifier 19,635.0 ft
3

Actual Hydraulic Detention Time at Design Flow 7.2 hours

Actual Hydraulic Detention Time at Peak Flow 3.0 hours

SOLIDS LOADING RATE - TCEQ  317.4 (d)(5)

Totals Solids to Clarifier 10,008.0 lbs/day

Proposed Surface Area of Clarifier 1,963.5 ft
2

Loading Rate of Solids to Clarifier 5.1 lbs/day/ft
2

TCEQ Maximum Loading Rate 50.0 lbs/day/ft
2

EFFLUENT WEIR DESIGN - TCEQ  217.152 (d)

Weir loading (For Plants with Design Flows 1.0 MGD or less) 20,000 gal/day/ft

Weir loading (For Plants with Design Flows Over 1.0 MGD) 30,000 gal/day/ft

Controlling Weir Loading Criteria 20,000.0 gal/day/ft

Total Length of Weir Required Per Clarifier @ Peak Flow 20.0 ft

Total Length of Weir Required For All Clarifiers @ Peak Flow 20.0 ft

Proposed Weir Distance from Wall 1.0 ft

Diameter of Effluent Weir 48.0 ft

Design Weir Length Per Clarifier 150.8 ft

Total Design Weir Length 150.8 ft

Actual Surface Area Loading @ Peak Flow 2,652.6 gal/day/ft
2

Actual Surface Area Loading @ Average Flow 663.1 gal/day/ft
2

TORQUE RATINGS OF DRIVES AND RAKES

Resistive Force of Secondary Sludge  (W) 6.0 lb/ft

Running Torque (Wr2
 ) 3,750.0 ft-lbs

RETURN ACTIVATED SLUDGE FLOW RATES - TCEQ  217.152 (j)

Lower Limit Underflow Rate - TCEQ 217.152(j) 200 gpd/ft2

Minimum RAS Flow Rate (per clarifier) 272.7 gpm

Upper Limit Underflow Rate - TCEQ 217.152(j) 400 gpd/ft2

Maximum RAS Flow Rate (per clarifier) 545.4 gpm

Combined Upper Limit RAS Underflow Rate for Plant 545.4 gpm

STILLING WELL DESIGN

Maximum Stilling Well Velocity (@ Peak Flow) TCEQ  217.152 (a)(4) 0.15 ft/sec

Peak Flow For Individual Clarifier 0.40 MGD

Total Area Required 4.1 ft
2

Diameter of Each Stilling Well 3.0 ft

Area of Each Stilling Well 7.1 ft
2

Z:\40003 (South Central Wastewater)\012 Sunshine Rd WWTP\ENG\WWTP DESIGN-sunshine-0.1MGD 2 of 2

0.10 MGD DESIGN CALCULATIONS



Minimum Detention Time 15.0 days

Volume Requirement 20.0 ft
3
/lb BOD5/day

Aeration Requirement 30.0 scfm/1000 ft
3

If Mechanical Aeration is Used 1.5 HP/1000 ft
3

Minimum Temperature 15.0 deg C

Required Minimum Detention Time 60.0 days

Minimum Volatile Solids Loading Rate 100.0 lb/1000 ft
3
/day

Maximum Volatile Solids Loading Rate 200.0 lb/1000 ft
3
/day

Aeration Requirement 20.0 SCFM/1000 ft
3

Biodegradable Volatile Solids in WAS 0.7 lb VS/BOD removed

Destruction 0.3 lb VS/BOD removed

Influent Solids 250 lbs/day

Digested Solids Production 198 lbs/day

Average Digested Solids Production 224 lbs/day

Total Sludge Production, lbs/day 224 lbs/day

Assumed Average Dig. Conc., mg/l 15,000.0 mg/l

Total Sludge to Aerobic Digester 1,790.00 gal/d

Volume Required Based on Min. Detention Time @ 60 Days 14,358.29 ft
3

Volume Required Based on Min. Detention Time @ 15 Days 3,589.57 ft
3

Volatile Suspended Solids Loading 175 lbs/day

Volatile Solids Loading Rate for 60 Days Storage Volume 0.00073 lb/1000 ft
3

Volatile Solids Loading Rate ERROR!

SLUDGE HOLDING TANK DESIGN

Number of Basins 1.0 Ea

Side Water Depth 10.5 ft

Width 12.0 ft

Length 55 ft

Design Volume 6,930 ft
3

DESIGN CHECK

Detention Time 28.96 days

Design Volume to Loading Ratio 27.70 ft
3
/lb BOD5/day

Note: It is not possible to meet both the min. required detention time and min. required VS solids loading rate requirements without 

significant thickening before the sludge is stabilized in the digester. Hence, it is prudent to just meet the required min. detention 

time alone. Also, if the sludge is to be disposed of in a landfill, sludge stabilization will not be required and a full detention time is not 

necessary. When a full dettention time is not provided, the basin will not be a true aerobic digester; instead, it will be reconfigured 

as a sludge holding tank.

TCEQ DESIGN CRITERIA (CHAPTER 317.5 (B))

TCEQ DESIGN CRITERIA (CHAPTER 217, SUBCHAPTER J)

NOTE: Aerobic digester has to be sized for average day flow

Note: Typical minimum Solids Retention Time (SRT) maintained in WWTPs is 8 days. Secondary solids production is typically 

CHECK IF CHAPTER 217 VOLATILE SOLIDS LOADING RATE REQUIREMENTS CAN BE MET

0.10 MGD DESIGN CALCULATIONS



Design Flow Rate (Average Daily Flow) 0.10 MGD

Design Flow Rate (2-Hour Peak Flow) 0.40 MGD

Description Value Unit

TCEQ Min Detention Time (QPK) (TCEQ217.281(b)(1) 20.0 min

TCEQ Required Minimum Volume 742.7 ft
3

TCEQ Required Minimum Volume 5,555.6 gal

Chlorine Contact Basin Sizing (Excluding Chlorine Mixing Chamber)

Design Number of Trains 1.0

Design Side Water Depth at Peak Flow 9.0 ft

Design Width of Basin 12.0 ft

Design Channel Width 1.50 ft

Design Channel Length (Assumes 40:1 L:W ratio per TCEQ 217.281(a)(2)) 60.0 ft

Number of Partition 5.0 ea

DESIGN LENGTH OF BASIN 10.0 ft

PROPOSED VOLUME 810.0 ft
3

ACTUAL CCB VOLUME 1,080.0 ft
3

Actual Detention Time at Peak Flow 29.1 min

ACTUAL CHANNEL LENGTH 72.0 ft

WASTEWATER CHARACTERISTICS

CHLORINE CONTACT CHAMBER

0.10 MGD DESIGN CALCULATIONS



Appendix N     

Wind Rose 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 





Appendix O     

Solids Management Plan 

 

 



SLUDGE MANAGEMENT PLANS (100K) 

I.PARAMETERS

% CAPACITIES 100 75 50 25

A. AVG. FLOW (MGD) 0.1 0.075 0.0375 0.009375

B. VOL OF PROPOSED AERATION BASIN  69,212 GAL = 9,253 CU FT

C. BOD 300 mg/l

 

D.  Digester Volume 5,670 Cu. Ft = 42,412 Gal

II.  DAILY SLUDGE PRODUCTIONS

A.  # BOD REMOVED 250

300 X 8.34 X 0.1 188 125 63

88

B.  # DRY SLUDGE PRODUCED 59 39 20

C. # WET SLUDGE PRODUCE 4379

    (ASSUME 2.0 % SOLIDS) 3284 2189 1095

525

D.  VOL WET SLUDGE 394 263 131

     PRODUCE (GAL/ DAY)

100%

Removal Schedule 75% 50% 25%

10

Days between sludge removal 13 19 39

Sludge will be removed from digester when digester is full of thickened solids.  Sludge will be removed 

by a resistered transporter and hauled to a permitted  disposal site.  

MCRT for the digester storage of 42,412 gal equals 81 days at 100% capacity.



SLUDGE MANAGEMENT PLANS (500K) 

I.PARAMETERS

% CAPACITIES 100 75 50 25

A. AVG. FLOW (MGD) 0.5 0.375 0.1875 0.046875

B. VOL OF PROPOSED AERATION BASIN  346,070 GAL = 46,266 CU FT

C. BOD 300 mg/l

 

D.  Digester Volume 28,350 Cu. Ft = 212,058 Gal

II.  DAILY SLUDGE PRODUCTIONS

A.  # BOD REMOVED 1251

300 X 8.34 X 0.5 938 626 313

438

B.  # DRY SLUDGE PRODUCED 296 197 99

C. # WET SLUDGE PRODUCE 21893

    (ASSUME 2.0 % SOLIDS) 16419 10946 5473

2625

D.  VOL WET SLUDGE 1969 1313 656

     PRODUCE (GAL/ DAY)

100%

Removal Schedule 75% 50% 25%

10

Days between sludge removal 13 19 39

Sludge will be removed from digester when digester is full of thickened solids.  Sludge will be removed 

by a resistered transporter and hauled to a permitted disposal site.  

MCRT for the digester storage of 212,058 gal equals 81 days at 100% capacity.



SLUDGE MANAGEMENT PLANS (750K) 

I.PARAMETERS

% CAPACITIES 100 75 50 25

A. AVG. FLOW (MGD) 0.75 0.5625 0.28125 0.070313

B. VOL OF PROPOSED AERATION BASIN  484,495 GAL = 64,772 CU FT

C. BOD 300 mg/l

 

D.  Digester Volume 39,690 Cu. Ft = 296,881 Gal

II.  DAILY SLUDGE PRODUCTIONS

A.  # BOD REMOVED

300 X 8.34 X 0.75 1877 1407 938 469

B.  # DRY SLUDGE PRODUCED 657 443 296 148

C. # WET SLUDGE PRODUCE

    (ASSUME 2.0 % SOLIDS) 32839 24629 16419 8210

D.  VOL WET SLUDGE 3938 2953 1969 984

     PRODUCE (GAL/ DAY)

Removal Schedule 100% 75% 50% 25%

Days between sludge removal 9 12 18 36

Sludge will be removed from digester when digester is full of thickened solids.  Sludge will be removed 

by a resistered transporter and hauled to a permitted disposal site.  

MCRT for the digester storage of 296,881 gal equals 75 days at 100% capacity.


	Admin Package Cover Page_Alt Language
	wq0016608001-pls
	wq0016608001-nori-eng.pdf
	wq0016608001-nori-esp.pdf
	wq0016608001-application-updates.pdf
	wq0016608001-nod1-email-resp
	ADMIN REPORT 1.0, Section 8D
	ADMIN REPORT 1.0, Section 10B
	SPIF FORM item 4
	1 AND 2 OF 4
	SURROUNDING LANDOWNERS AVERY 5160 LABELS 
	NORI SPANISH

	wq0016608001-application-original.pdf

	New Permit or Registration Application: Yes
	New Activity – modification, registration, amendment, facility, etc: Off
	Requires public notice: Yes
	Considered to have significant public interest: Off
	Located within any of the following geographical locations: Off
	Public Involvement Plan not applicable to this application: 
	 Provide brief explanation: Off

	Public Involvement Plan brief explanation: 
	Air Initial: Off
	Air Federal: Off
	Air Amendment: Off
	Air Standard Permit: Off
	Air Title V: Off
	Waste Municipal Solid Waste: Off
	Waste Industrial and Hazardous Waste: Off
	Waste Scrap Tire: Off
	Waste Radioactive Material Licensing: Off
	Waste Underground Injection Control: Off
	Water Quality - Texas Pollutant Discharge Elimination System (TPDES): Yes
	Water Quality - Texas Land Application Permit (TLAP): Off
	Water Quality - State Only Concentrated Animal Feeding Operation (CAFO): Off
	Water Quality - Water Treatment Plant Residuals Disposal Permit: Off
	Water Quality - Class B Biosolids Land Application Permit: Off
	Water Quality - Domestic Septage Land Application Registration: Off
	Water Rights New Permit - New Appropriation of Water: Off
	Water Rights New Permit - New or existing reservoir: Off
	Amendment to an Existing Water Right - Add a New Appropriation of Water: Off
	Amendment to an Existing Water Right - Add a New or Existing Reservoir: Off
	Amendment to an Existing Water Right - Major Amendment that could affect other water rights or the environment: Off
	Plain Language Summary: South Central Water Company (CN 602602179) proposes to operate Sunshine Road WWTP (RN105921738), a domestic wastewater treatment plant. The facility will be located approximately 2.45 miles east from the intersection of Highway 95 and Sunshine Road near Holland, Bell County, TX, 76534. This permit is to authorize the discharge of treated domestic wastewater to a volume not to exceed an average flow of 0.75 MGD. Domestic wastewater will be treated by an activated sludge processing plant which the following treatment units: a bar screen, a grit chamber, aeration basin, sludge digester, final clarifier, a belt press, and a chlorine contact chamber. 
	City of Public Involvement Plan: Holland
	County of Public Involvement Plan: Bell County, TX
	Census Tract of Public Involvement Plan: 
	City Level: Off
	County Level: Yes
	Census Level: Off
	Percent of people over 25 years of age who at least graduated from high school: 9%
	Per capita income for population near the specified location: $28,556
	Percent of minority population and percent of population by race within the specified location: White: 44%, Hispanic: 26%, Black: 22%, Two or More Races: 5%, Asian: 3%, Hawaiian/Pacific Islander: 1%, American Indian: 0%, Other Race: 0%
	Percent of Linguistically Isolated Households by language within the specified location: Spanish: 76%, Asian-Pacific Island: 14%, Other Indo-European Languages: 8%, and Other Languages: 2%
	Languages commonly spoken in area by percentage: English: 82%, Total Non-English: 18%, Spanish: 14%, Other and Unspecified: 1%
	Community and/or Stakeholder Groups: N/A
	Historic public interest or involvement: N/A
	Is this application subject to the public participation requirements of Title 30 Texas Administrative Code (30 TAC) Chapter 39?: No
	Additional Public Outreach: 
	If yes, do you intend at this time to provide public outreach other than what is required by rule?: No
	Will you provide notice of this application in alternative languages?: Yes
	Publish in alternative language newspaper: Yes
	Post on Commissioner’s Integrated Database Website: Off
	Mailed by TCEQ’s Office of the Chief Clerk: Off
	Other: Off
	Other Description: 
	Is there an opportunity for some type of public meeting, including after notice?: Yes
	If a public meeting is held, will a translator be provided if requested?: No
	TCEQ Regional Office: Off
	TCEQ Central Office: Off
	Public Space: Yes
	Public Space Description: Huntsville Public Library - 1219 13th Street, Huntsville, Texas
	Will you provide notice of this application, including notice in alternative languages?: No
	Voluntarily Publish in alternative languages newspaper: Off
	Voluntarily Posted on Commissioner’s Integrated Database Website: Off
	Voluntarily Mailed by TCEQ’s Office of the Chief Clerk: Off
	Voluntarily Other: Off
	Voluntarily Other Description: 


